oncre oo £ EG 5

PROFESSIONAL SRS 1SO9001:2015

MOTOR 6.5 HP

02,

AWISISOU
—==SpEED

IAS2VEUAILUTU 4 YVRKI: 6'7501.;//55
ADUYNS:UDNGU 196 cC i n

xs1A1soulAsvIa:kuUau Dynapac

3.6 3
A2UALUNIU U d(S oIS oveuc p—

Power

. PoRosel 3600RPM
lIsouQdv&aa

Kulidau Dynapac fijgoad 10N

_ puciRSoREn 4 Siroke

e a3 196cc

IF]SE)\)EJ UC'IlaﬂEJS IIS\)UOa\) TSRSy -l

Tﬂ SVIASOVIITVIISY PRS0 0.6l
IJUCIIIJOIWE_'lD g

Fuel type Gasoline

dauu:un : 15AIA:MANE:I0NSDvaUIA:IUABUNY sauwLIAg 00 AT engine oil

UJUIASOVaYVEINIdUD el Recoil

CHECK AND CLEAN THE AIR CLEANER AND CHANGE THE ENGINE  s:uunas:10a

OIL OFTEN. Ignition system Transistor
S:UUNSOLOTNA
ol e Air filter Sponge
mu Umu uwunn udomAngIN 0U|ﬂsa\)nnﬂso S:UUADUAUSASTISD
ﬂaUlUUU1UU|Ua|Wa\) Speed control Lever
- DON'T USE INDOORS DUE TO THE DANGER OF CARBON MONOXIDE yunad ufn 50x37x43
POISONING. * STOP THE ENGINE BEFORE FILL FUEL. Dimension X3/ X cm

UD11DS: MOTOR AND ENGINE Category 14



dhgdJudksSuinSovyud
CONCRETE VIBRATOR SHAFT

~ PROFESSIONAL

ipleb)
DYNAPAC

s1ga:199aaun / SPECIFICATION

su/Model

ADWENDdNY/Total length 4m 6m
YUNAKYIYU/ Vibrator head ¢38x445 mm 045x445 mm
Uocd/Connector type Dynapac Dynapac
ADWISISOU/Speed 4500RPM 4500RPM
ADUA/Frequency 50Hz 50Hz
loUWaYa/Amplitude 1.5-1.8 mm 1.8-2.2 mm
YuN0aeev/Rubber hose dia. 30 mm 930 mm
yunannu/Flexible shaft dia. 910 mm 910 mm
yu1Quaaa/Connector dia. 50 mm 50 mm
Jda/Material Rubber+Steel Rubber+Steel
UKUN/Weight 12.0 kg 15.5 kg

s1A1/Price 5,300.-/Pc 6,300.-/Pc

UD112S: MOTOR AND ENGINE Category 14



SUMO

PROFESSIONAL

3515v1u

1. chiikuona:s::K0lunsdvegnAdsISus:e:K1vauq Us:uieu
45-60 . K39 8-10 IMuavRYYulRWEoWardouyavAUNZa
MIvENIdNs:e:rdounu laglunuthudoulkuias IelkAoUNZa
nnusRldsuMsanuu

2. AANIUNSDILEN AISTUKIIAVTUIUIAVDUZAAILENUDD
unv:in NsUdMSINADUNZAINNTN 15U AISIWUTAVSU
aomafkitonaun3anvaavduBouifuidodednu

3. S::10a1MSIUKDD awrsndvinanarfiku:avlannido
roundaluutu:3Iuen 1K MsduavyavRuioulkey Guu
dunmapaun3aidunWuuvg Tidwavaima Tagunams
g Bnasutu 5-15 3uf doda

4. MSNAUKID AISNDURIINAUTULNE10E1 IWalkyavida
Ainaonmsiara3tdadiavldatniaslidwovannmeadvog

anedJudksuinsovaud

CONCRETE VIBRATOR SHAFT

58n1sdARQ
D198VKSDIAYVUDU

38n1s3Annaov
1WJunudavavasy

O
O

S:g:KORUIKUN:aU

S:g:KIVAIKUN:EU

45-60 BU.
uuly 591U wod
" 7 - L h*e™ - y =
P, | -‘.‘ > ‘:-:- “':-*: .'.- 5 ...--
4 L ]
seahliase| | 70T [
Ruavlunavdiuaiv Ruluns:o1e Runs:=mend
agdwuvuigouiu  Aaunsaldnidod

UoI0DS: MOTOR AND ENGINE

Category 14




=" ndovsudsuu
J CONCRETE VIBRATOR ENGINE s:uV E 6 5

o SPARE PARTS

NO. DESCRIPTION QoTY PRICE [\ [0 DESCRIPTION QTY PRICE
1 | CRANKCASE ASSY 1 11 ROD 1
2 | OILSEAL @25 X @415X6 2 12 PISTON 1
3 BEARING 6205 2 13 PISTON PIN 1
4 | OIL SENSOR 1 14 PISTON PIN CLOSING RING 2
5 | ADJUSTING GEAR COMPONENTS 1 15 PISTON RING COMPONENTS 1
6 | GOVERNOR ARM SHAFT 1 16 POSITION PIN @8 X 14 2
7 | SHAFT BOLT 1 17 GASKET 1
8 | LIFTER 2 18 CRANKCASE COVER 1
9 | CAMSHAFT COMPONENT 1 19 "O" RING @8 X 3 1
10 | CRANKSHAFT 1 20 OIL FILLER 1

UD11DS: MOTOR AND ENGINE category 14



SUMO

PROFESSIONAL

| [ InSovyuddYu
} CONCRETE VIBRATOR ENGINE S

VEG65

ISO9001:2015

SPARE PARTS

NO. DESCRIPTION QTY PRICE DESCRIPTION QTY PRICE
21 | POSITION PIN @10 X 16 2 50 | VITTA HEAT INSULATOR 1
22 | CYLINDER HEAD GASKET 1 51 | VITTANIP 2
23 | CYLINDER HEAD COMPONENTS 1 52 | FAN COVER 1
24 | PUSHER SUPPORT 1 53 | RECOIL STARTER SWITCH COMPONENT 1
25 | PUSH ROD 2 54 | RECOIL STARTER PARTS 1
26 | INTAKE VALVE 1 55 | CYLINDER HEAD COVER COMPONENTS 1
27 | EXHAUST VALVE 1 56 | INTAKE MOUTH STUD BOLT M8 X 32 (LENGTH) | 2
28 | INTAKE VALVE SPRING 2 57 | INTAKE MOUTH GASKET 1
29 | INTAKE VALVE SPRING RETAINER | 2 58 | HEAT INSULATION BOARD 1
30 | VALVE ROTATOR 1 59 | CARBURETOR GASKET 1
31 | VALVE ROTATOR ARM 2 60 | CARBURETOR COMPONENTS 1
32 | CYLINDER COVER GASKET 1 61 | AIR CLEANER IRON GASKET 1
33 | SIDE PLATE 1 62 | AIR CLEARNER COMPONENTS 1
34 | SINGLE DIRECTION CONNECTOR 1 63 | WASTE GAS PIPE 1
35 | DRAIN SCREW PLUG M10 X 1.25 1 64 | EXHAUST MOUTH STUD BOLT 2
36 | FLYWHEEL PARTS 1 M8 X 32 (LENGTH)

37 | FLYWHEEL FAN 1 65 | EXHAUST MOUTH GASKET 1
38 | RECOIL STARTER 1 66 | MUFFLER COMPONENTS 1
39 | FLYWHEEL NUTM14 X 1.5 1 A | FLANGE BOLT M6 X 14 2
40 | IGNITION WINDING 1 B | FLANGE BOLT M8 X 32 6
41 | SPARK PLUG F7RTC 1 C | FLANGE BOLT M8 X 60 4
42 | COVER 1 D | FLANGE BOLT M6 X 12 12
43 | GOVERNOR ASSEMBLY 1 E | FLANGE BOLT M6 X 22 3
44 | GOVERNOR ARM 1 F | FLANGE BOLT M6 X 8 4
45 | GOVERNOR ROD 1 G | FLANGE BOLT M6 X 25 1
46 | MINI-ADJUSTOR SPRING 1 H | SQUARE BOLT (SPACIALLY MADE) M6 X 21 1
47 | RETURN SPRING 1 | | FLANGE NUT M6 5
48 | FUEL TANK COMPONENTS 1 J | FLANGE NUT M8 2
49 | VITTA 1 I | FLANGE NUT M10 1

UoI0DS: MOTOR AND ENGINE

Category 14



